Page 1 of 16

For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053

Accessories

\II(\\II//f\\\/
A )
/

< \
N i,..,. . 1
L .
/// ﬁg
e _
\hw\\\ 5 _A
< )
_m A ( HHHHH\\\\H (\\/I....ll\\.ll(\ v
AN
// e
//‘\\
Nl

N

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053 Page 2 of 16
Accessories
Ref#  Part Number Qty S/P/F  Description
1 UPO00578 1 TOOL KIT
2  PS00997 1 STRAP
3 PS00998 1 BLADE COVER
4 PS01001 1 QUAD BLADE (Standard)
?5  UP03077 1 DECAL KIT (Not Shown)

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 3 of 16

GT25 Trimmer/Brushcutter UT-26053

Air Filter - Carburetor - Fuel Tank

| oY

w\

o —
| & K- @Mm
-

_i
L _~_ !

S ———

o
-

41 " E_HN,.

Le cmm et e e e e e e s e e e e o]

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053
Air Filter - Carburetor - Fuel Tank

Page 4 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP05109 1 FUEL TANK ASSEMBLY
2 PS00520 1 FILTER-Fuel
3 PS00521 1 TUBE
4  PS00522 1 S  CAP-Retainer
5 UP02946 1 /P CAP-Fuel
6 PS00833 1 CLAMP-Hose
7 UP00481 1 /P RUBBER BUMPER KIT
8 UP00486 1 AIR FILTER ASSEMBLY
9 PS00612 1 BODY-Air Filter
10 PS00546 1 PLATE-AIr Filter
11 UP02947 1 /P FILTER-AIir
12 PS00548 1 COVER-AIr Filter
13 PS00802 1 SCREW ASSEMBLY (M5 x 14) Torque
Specs: 11-15 In/Lbs, 1.2-1.7 Nm
14 PS00614 2 SCREW Torque Specs: 19-25 In/Lbs, 2.1-2.8
Nm
15 PS02692 1 LEVER-Choke
16 PS02693 1 PLATE-Choke
17 PS02694 1 /P SCREW-Tapping
18 PS02695 1 S WASHER
19 UP05108 1 CARBURETOR ASSEMBLY
20 PS00582 1 GASKET-Carburetor
21 PS00581 1 GASKET-Heat Dam
22 PS00541 1 RING-Packing
23 UP00485 1 CABLE BRACKET ASSEMBLY
24  PS00542 1 SCREW-Throttle Collar Torque Specs: 48-56
In/Lbs, 5.4-6.3 Nm
25 PS00611 1 SCREW-Cable Adjust
26  PS00544 1 /P NUT-Cable Adjust

WWW.mymowerparts.com



Page 5 of 16

For Green Machine Parts Call 606-678-9623 or 606-561-4983

Deflector - Guard - Driveshatft - Stringhead

GT25 Trimmer/Brushcutter UT-26053

_.I| T e T mmm.. == Illn U-II, e —
| S : _
| A | A~ A 72N .
| mthmW-“m”-----ﬂAA ) Amhmwvw ....... ) er
S, e | L
F/ mmmn omswmnwv ". e \\ . o |
et R.\i ) e
\/ ,{‘ 4 NE / o |
/o w \ N - \ |
/ ¥\

f;assassxsssaisL
- :ia%\kj, \\ 0
/ \ | \ N \ \\ S — A -

~——g NS
.
S

o
N /L]
//, ,\\ \ m
<z g
&
\xmx /

A

@)
(&)
_ j s
“ / \ : /,/ 7 <) A .m
Y 23\ .
_ TN a0 g
L / \ / \ ¥ YA\ _ q
Sy iy At /N A
\ /
\H/K \‘ | \\\ \ \ _ o / /, _ W
&“\ \ “ y \\ // R | m
! / \
/| __ |/ \ >N
1 \
_ ---L-“Hmmum---ﬁ _ | / \ m
h = smm.mm/. 4,. _\\ //
r%@@@ﬁ%L \A & N e
iy / \ =
N / ;
. MLW% /V&mv \\\ “ .rmwusﬂ.ij/ \
9o [ =5
Y & “ §
_
_
|

_ [\ —_— ._

-

~
s

_

_

_

|

4 T ) _
& r /AT |
_

_

_

_

_

|




For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053

Deflector - Guard - Driveshatft - Stringhead

Page 6 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP05068 1 DRIVESHAFT HOUSING
2 PS00551 1 /P DRIVESHAFT
3 PS02992 1 SPACER
4  UP00465 1 GEAR HEAD
5 PS00552 1 BOLT-Grease Torque Specs: 39-47 In/Lbs,
4.4-5.3 Nm
6 PS03466 1 BOLT ASSEMBLY Torque Specs: 44-60
In/Lbs, 5.0-6.8 Nm
7  PS00553 1 /P BOLT ASSEMBLY (M5X 25 SW) Torque
Specs: 44-60 In/Lbs, 5.0-6.8 Nm
8 PS00452 1 NUT Torque Specs: 149-165 In/Lbs,
16.8-18.6 Nm
9 PS00556 1 WASHER-Cupped
10 PS00555 1 WASHER-Flange
11 UP00624 1 GRASS GUARD
12 PS00559 2 SCREW-Socket Hd (M5 x 12 W SW) Torque
Specs: 48-56 In/Lbs, 5.4-6.3 Nm
13 UP00466 1 HANGER ASSEMBLY
14  PS00460 1 SCREW ASSEMBLY Torque Specs: 13-21
In/Lbs, 1.5-2.4 Nm
15 UP05113 1 STRINGHEAD ASSEMBLY (.095)
16 UPO05114 1 SPOOL & STRING (.095)
17 UPO5111 1 PROTECTOR ASSEMBLY
18 PS02684 1 PROTECTOR COMPLETE
19 PS02685 1 /P PROTECTOR COMPLETE
20 PS02681 2 /P SCREW ASSEMBLY
21  PS02680 2 /P NUT
22 PS02679 1 CLAMP-Protector
23  PS00455 2 BOLT ASSEMBLY Torque Specs: 52-68

In/Lbs, 5.9-7.7 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 7 of 16

GT25 Trimmer/Brushcutter UT-26053

Engine Internals

—..ll, e mn e e o man——y

\

.

TN &g
4 \
{ -
A « (AT \ b
& __ ,/ /, V / _.}‘ ) \vd
U IO S AN \ (i _,-mw ‘_ \
| %= |l o N\ R =N
LN | NN A\ \
T A - S
/IR 7 = polupteptnie b WA
|/ W z/ _ /oy e b N \
-/ W | W A oAz med N
P im _ﬁ — . o (P Lo o ] V.A lthh,lmm_..m..: ) ' \
" ,v w hmmmmw!hw .“ WWW-“_ J ﬁ_f( \v _ T LZ 54 {W\ —© AA ‘MV \ ,/
| _ﬁ ANMMW\MN_..MHH‘. | .“.\\,_\.__ v _ “ \ df/w, ~ T - mu. Y \
N D , / <0 \
_ _ “ L PN S mmxwunmr N
L o e e e e | \ \ ) |
||||||||||| _ ™~ // R Aﬂ_/f,__uakl.. _
] -
_ \ S/ 3 jo— —&
] e e
\
/ 1) “,vmmy _ /
N - | 9

N

o2

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053
Engine Internals

Page 8 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00491 1 CYLINDER ASSEMBLY
2 PS00581 2 GASKET-Heat Dam
3 PS00572 1 GASKET-Muffler
4  PS00574 1 GASKET-Cylinder
5 PS00840 2 SCREW-Socket HD (M5 x 20 SW) Torque
Specs: 61-69 In/Lbs, 6.9-7.8 Nm
6 PS00576 1 INSULATOR-Carburetor
7  UP00492 1 PISTON ASSEMBLY
8 PS00843 2 RING-Retaining
9 PS00677 2 RING-Piston
10 PS00488 1 /P BEARING-Wrist Pin
11 UP00472 1 CRANKCASE ASSEMBLY
12 PS00823 1 GASKET-Crankcase
13 PS00824 5 SCREW Torque Specs: 33-37 In/Lbs, 3.7-4.2
Nm
14  PS02687 2 BALL BEARING
15 PS02688 2 OIL SEAL
16 UP00473 1 HEAT DAM ASSEMBLY
2 PS00581 1 GASKET-Heat Dam
17 PS00582 1 GASKET-Carburetor
18 PS00583 2 SCREW-Socket Hd Torque Specs: 33-37
In/Lbs, 3.7-4.2 Nm, Loctite Required Red:
262
19 PS00494 2 NUT
20 UP00482 1 CYLINDER COVER
21  PS00802 1 SCREW (M5 X 14) Torque Specs: 11-15
In/Lbs, 1.2-1.7 Nm
22 PS00606 1 CRANKSHAFT
23  PS02689 1 CARBURETOR SPACER
24  PS00851 1 GASKET, AIR CLEANER
25 PS00481 1 ISOLATOR KIT

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 9 of 16

GT25 Trimmer/Brushcutter UT-26053

Exhaust System

I
_
_
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Lo o i o s v e s mton man e it i e ,

7
7
»

J
oy ,'hl.-.lllll]l

194

@ U
A ...l \ ,,._ Y
/ \Y \ BV _
N w
N ......u__n_muﬂn"u%n .
L-,\_ S (I\
~
_A\ J_l.a,
\ X
A N
fN\ N\
/N O\
i =1 "N, \\ lll\vv //
\ « )" "\ /”,
\ W \ )
”” \__3h \
”/ ™ sy lrf \
/””nuunnnn._llununuw /"””munuunn,mm

\

N

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053 Page 10 of 16
Exhaust System
Ref#  Part Number Qty S/P/F  Description
1 UP00474 1 MUFFLER ASSEMBLY
2 PS00572 1 GASKET-Muffler
3 PS00585 2 SCREW-Socket Hd (M5 x 45) Torque Specs:
61-69 In/Lbs, 6.9-7.8 Nm, Loctite Required
Red: 262

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 11 of 16

GT25 Trimmer/Brushcutter UT-26053

Handle - Throttle

I
|
|
_
_
_
_
_
_
|
_
_
_
L

\,

/ \\ __

\
-
lll...lll\\\

N

\lJl

&)

...ll..u‘

[T]

,_ [
zv..

ﬁlll

_
_
_
_
|
= |
_
_
-

..v
[ /) a_u_.g__, |

f#llll\\\

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053

Handle - Throttle

Page 12 of 16

Ref#  Part Number Qty S/P/F  Description

1 UP05120 1 CONTROL LEVER ASSEMBLY

2 UP00439 1 HANDLE ASSEMBLY

3 PS00457 1 GRIP

4  PS00440 1 HANDLE-Bracket Assembly

5 PS00458 4 S  BOLT-Socket Hd (M5 x 25 SW) Torque
Specs: 40-46 In/Lbs, 4.5-5.4 Nm

6 PS00553 4 /P BOLT-Socket Hd (M5 x 25 SW) Torque

Specs: 40-46 In/Lbs, 4.5-5.4 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 13 of 16

GT25 Trimmer/Brushcutter UT-26053
Ignition - Rotor - Clutch - Isolator

— A\ T —————

b / 4/ In luﬂﬂ |=.iu _

i
\ Q ,,,, A uw N R
— \ o

\ ~ { _‘v /, . ] “
A/v ‘,1 s

\ / _\V.w“.‘ 3 ,.m.mmm”..__.".mm.mv, |

N et
\ .n._. \w \ )I! \) /.Jﬂ. mc \ A“.- TSI TS SR S s S e s e e

\ i
S - v zvy

\ m Ny S © :

n..nyununun““““nunfx / ﬂ” pm...n.m.w“..ﬂﬂuw / N _
\ A\ / \ “ wm.\//\\\\\ / _P //, /,mm “ _

N / \A a « \N.\.w“v \ v N |
A \ R |

_

_

)
N

[ m—— m— —

\ R .\_nu-. ..A—

-

\
// / ©
\!

ﬁllll T T T T e -I'/' // ‘
o N BY
_ ‘A& /' . b 3
| el \
® e\

™ AN - NN \
_ \_ m“s =\ -
| e =%\ O\ amm...\
e R L
_ //, o \ /, /,
_ 8/ “um,,_w ™ Y m “ ,
Y b Q _f
_

. | mmm <
Amv, ™~ _ /, ;0 , ‘n“” _ﬂ.

N e .__

<r

e ot e e

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053
Ignition - Rotor - Clutch - Isolator

Page 14 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP05177 1 IGNITION KIT
2 PS00593 1 MODULE-Ignition
3 PS00856 1 CAP-Plug
4  PS00499 1 SPRING-Plug Cap
5 PS02691 1 SPARK PLUG Torgue Specs: 105-155
In/Lbs, 11.9-17.5 Nm
6 PS00595 1 GROMMET
7  PS00857 2 SCREW ASSEMBLY Torque Specs: 38-42
In/Lbs, 4.3-4.7 Nm
8 PS00597 1 SLEEVE
9 UP00476 1 ROTOR ASSEMBLY
10 PS00817 1 BOLT ASSEMBLY Torque Specs: 96-112
In/Lbs, 10.8-12.7 Nm
11  PS00816 1 WASHER
12 UP00477 1 CLUTCH HOUSING
13 PS00505 1 BEARING-Ball
14  PS00506 1 SNAP RING-Inner
15 PS01100 1 CLUTCH DRUM
16  PS00508 1 SNAP RING-Outer
17 PS00592 3 SCREW-Socket Hd (M5 x 20) Torque Specs:
38-42 In/Lbs, 4.3-4.7 Nm
18 UP00475 1 CLUTCH ASSEMBLY
19 PS00586 2 WASHER
20 PS00826 2 BOLT-Clutch Torque Specs: 65-87 In/Lbs,
7.3-9.8 Nm
21  PS00588 2 WASHER
22  PS00608 1 WIRE
23 UP00479 1 DRIVESHAFT ISOLATOR ASSEMBLY
24  PS00598 1 BRACKET
25 PS00599 1 BRACKET
26  PS00600 1 ISOLATOR
27 PS00601 1 ISOLATOR
28 PS00518 2 SCREW-Socket Hd (M5 x 18 SW)
29 UP00483 1 ENGINE STAND
30 PS00802 2 SCREW ASSEMBLY (M5 x 14)

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053 Page 15 of 16

Starter

11llll...ll
lllll)

NN

,
A\ \\\\N

Ja gy O

N
™~

\) /T iv.w“”i-mmu --mm_mny--
Wl L 2)
\ . _ L. /rl.nn\m m
/,,,ilunuu(,\‘ n e Y
o O
\
\\. i! m
J/ \, S
\ . P l
/ \w\ / 8
\\ \“\ \ w
/ 74
\‘ \\,\A‘ /’ p
A/, / Nu
\ N , i © W
V4 i
NG . :
/'4 L !. ‘ \“ -
/, e d 0
,,/ s nmm_w_mwx U WJ
[ S . = — \
v \‘““m“m“ A ,/ .
.\‘ vy “““\ y/
/ /{«
‘\ A ‘A \ \
AAIV / /...l”“l A/'
// . \rln‘_.w ,//
\ ) D y
\ B //w
\
,/ © r /,\. /
. \ O
— ., ~ \ P ,,.MHH-H-..HV,“.\\ /
\ Y b
\ RS N\
\ l“,.._muu. Jwvnil o




For Green Machine Parts Call 606-678-9623 or 606-561-4983

GT25 Trimmer/Brushcutter UT-26053

Page 16 of 16

Starter
Ref#  Part Number Qty S/P/F  Description
1 UP00468 1 STARTER COMPLETE
2 PS00820 4 SCREW-Socket Hd (M5 x 30) Torque Specs:
26-34 In/Lbs, 2.9-3.8 Nm
3 PS00565 1 SPRING
4  PS00566 1 PULLEY
5 PS00567 1 SCREW-Set Torque Specs: 26-34 In/Lbs,
2.9-3.8 Nm
6 PS02721 1 ROPE-Starter
7 PS00568 1 /P GRIP
8 PS00812 1 DAMPER-Grip
9 UP00469 1 STARTER CUP ASSEMBLY
10 PS00712 1 RATCHET
11 PS00478 1 SPRING-Return
12 PS00479 1 E-CLIP
13  PS00569 1 BOLT ASSEMBLY (M6 x 14W) Torque

Specs: 62-78 In/Lbs, 7.0-8.8 Nm

WWW.mymowerparts.com



